



TEST REPORT
according to: EN 10204 2.2

Certificate no:	29853
Date:	20/03/24
Customer:	SPECIALISED WELDING PRODUCTS
Order no:	E-MAIL DD 02/02/2024
Delivery Note:	730/2024

Material:	CuP item: 7534
Standard:	ISO 17672:2016 - CuP 181
Dimension:	Ø 2,5 x 500 mm
Quantity:	35,000 kg
Batch no:	AB0886

CHEMICAL ANALYSIS (mass %):

Cu %	P %	Ag %	Sn %	Si %	Ni %	Sb %	Al %	Bi %	Cd %	Pb %	Zn %
Bal.	7,4	-	-	-	-	-	-	-	-	-	-
-	-	-	-	-	-	-	-	-	-	-	Others %
-	-	-	-	-	-	-	-	-	-	-	-
Total impurities %		< 0,25									

ADDITIONAL INFORMATION:

--